Produkte A TUVRheinland®

Products

Prifbericht-Nr.: 89212529.03br Auftrags-Nr.: 172114 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14
Kunden-Referenz-Nr.:  N/A Auftragsdatum: 01.11.2017

Client Reference No.: Order date:

Auftraggeber: Superior Manufacturing Group-Europe BV, Achterzeedijk 57 Unit 1, 2992 SB

Client: Barendrecht, The Netherlands

Prifgegenstand: Anti fatigue mat

Test item:

Bezeichnung / Typ-Nr.: 465 SkywalkerHD Nitrile FR
Identification / Type No.:

Auftrags-Inhalt: Classification of burning behaviour
Order content:

Prafgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour

Test methods: Ignitability of products subjected to direct impingement of flame (EN
ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a
radiant heat source (EN 1SO 9239-1:2010)

Wareneingangsdatum: 06.11.2017
Date of receipt:

Priafmuster-Nr.: MT17-172114.03
Test sample No.:
Prifzeitraum: 07.11.2017 - 10.11.2017
Testing period:
Ort der Prifung: Westervoortsedijk 73,
Place of testing: 6827 AV Arnhem, Netherlands
Priflaboratorium: TUV Rheinland Nederland B.V
Testing laboratory:
Priufergebnis™*: Siehe Sonstiges / See Other
Test result*:
geprift von / tested by: kontrolliert von / reviewed by: o?7 /
1 }; o
T

(x ’Z’( ‘ i )ézw (D
15.11.2017 M.A. van de Vlekkert 15.11.2017 E. Zwier (.-
Datum Name / Stellung (" Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other: Test result: See clause 4 on page 5.
Zustand des Prufgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1 = sehr gut 2 =gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht o0.g. Prifgrundlage(n) N/A = nicht anwendbar ~ N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

duplicated in extracts. This test report does not entitle to carry any test mark.
W0

TOV Rheinland Nederland B.V. - Westervoortsedijk 73 - NL -6827 AV Arnhem - Tel.: +31 88 888 7 888 - Fax: +31 88 888 7 879
Mail: info@nl.tuv.com - Web: www.tuv.com/nl
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Liste der verwendeten Priufmittel
List of used test equipment

Prifmittel
Test equipment

Priafmittel-Nr. / ID-Nr.
Equipment No. / ID-No.

Néachste Kalibrierung
Next calibration

Flooring Radiant Panel A00929 30.08.2018
Anemometer A01989 26.09.2020
Scales A00769 31.01.2018
Thickness gauge A00904 14.01.2018
Metal ruler 1 A01759 12.12.2019
Metal ruler 2 A01558 12.01.2019
Metal ruler 3 A01567 20.09.2019
Vertical ignitability test cabinet A01576 -
Stopwatch A01699 11.12.2020
Metal reference plate A00813 12.12.2019
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Produktbeschreibung
Product description

Product identity

465 SkywalkerHD Nitrile FR*

Use of fire-retardant

Yes*

Composition

Nitrile rubber*

* applicants declaration

Figure 1, Picture of the received sample (surface)

Figure 2, Picture of the received sample (backing)
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
1 Construction data

ISO 24346:2006 & 1ISO 23997:2008

Test condition

23 £ 2°C and 50 * 4% relative humidity

Pre conditioning, duration

2 48 h & until constant mass is achieved

Total thickness (mm)

13.7

Total mass (g/m?) 11327
Density (kg/m?3) 826

2 Ignitability of products subjected to direct impingement of flame
EN ISO 11925-2:2010/C1:2011
Date of testing 08.11.2017

Pre-conditioning, climate

23 £ 2°C and 50 + 4% relative humidity

Pre-conditioning, duration

2 48 h & until constant mass is achieved

Description of substrate

Fibre cement board, thickness 8 + 2 mm,
density 1800 + 200 kg/m? conforming to EN
13238:2010

Flame application Surface

Flame application time (s) 15

Requirements according EN 13501-1:2007+A1:2009 See clause 5

Test result(s)

Orientation Length Width

Test sample 1 2 3 1 2 3

Ignition of the sample

Yes Yes Yes Yes Yes Yes

Flame tip reached 150 mm above the application point

No No No No No No

Duration after application when the flame tip reached the
150 mm above the application point (s)

N/A | NJA | NJA | NJA | NJA | N/A

Extent of damaged area, length (mm)

47 49 48 48 47 49

Extent of damaged area, width (mm)

16 15 15 15 15 15

Material melts

No No No No No No

Shrinks away from flame without being ignited

No No No No No No

After glowing

No No No No No No

Flaming droplets/particles which caused ignition of filter
paper

No No No No No No
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3 Determination of the burning behaviour using a radiant heat source
EN ISO 9239-1:2010
Date of testing 09.11.2017 & 10.11.2017
Pre-conditioning, climate 23 = 2°C and 50 * 4% relative humidity
Pre-conditioning, duration = 48 h & until constant mass is achieved
Description of substrate Fibre cement board, thickness 8 £ 2 mm,
density 1800 + 200 kg/m?* conforming to EN
13238:2010
Fixing method None, samples are tested loose laid on the
substrate
Requirements according EN 13501-1:2007+ A1:2009 See clause 5
Test result(s)
Test sample 1 2 3 4 Mean
Orientation (Length: 1, Width: T') 1 T 1 1 4
Flame spread (cm) 18 17 13 18 16
CHF / HF-30 (kW/m?) 9.6 9.8 10.3 9.6 9.8
Maximum light attenuation (%) 39.2 33.9 44.5 51.2 45.0
Smoke production (%.min) 340 289 315 438 364
Observations:
Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, 3 and 4: Extinguished naturally beforer the end of the test duration.
4 Classification of burning behaviour
EN 13501-1:2007+A1:2009
The product, 465 SkywalkerHD Nitrile FR, in relation to its reaction to fire behaviour is B
P fl
classified:
The additional classification in relation to smoke production is: sl

Reaction to fire classification : By —s1

Field of application

- As afloor covering in accordanse with the nominal product paramaters given on page 3.

- On end use substrates of classes Al and A2-s1,d0 according to EN 13238:2010.

- Any way of fixation, glued down or loose laid.

Statements
- This document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be

the sole criterion for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined

product (combination)(s) and/or the criteria.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
5 Potential classes of reaction to fire performance for floorings

EN 13501-1:2007+A1:2009

Class Test method(s) Classification criteria Additional classifications
EN SO 11822 AT <30 °C; and
and Am £ 50 %; and -
tr= 0 (i.e. no sustained flaming)
Als EN ISO 1716 PCS < 2.0 MJ/kg @ and
PCS <2.0 MJ/m2¥ and i
PCS <1.4 MJ/m? ¢ and
PCS < 2.0 MJ/kg ¢
EN1SO 11822 AT <50 °C and
or Am <50 % and -
t<20s
A2 EN ISO 1716 PCS < 3.0 MJ/kg 2 and
f and PCS <£4.0 MJ/m2% and i
PCS <4.0 MJ/m? ¢ and
PCS < 3.0 MJ/kg ¢
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production 9
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production ¢
B and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 4.5 kW/m? Smoke production 9
c and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 3.0 kW/m? Smoke production 9
D and
! EN ISO 11925-2 1 | Fs < 150 mm within 20 s ]
Exposure =15 s
ENISO 11925-2 h: | Fs <150 mm within 20 s
E — B
Exposure =15 s
F No performance determined

- o a o T

For homogeneous products and substantial components of non-homogeneous products.

For any external non-substantial component of non-homogeneous products.

For any internal non-substantial component of non-homogeneous products.

For the product as a whole.

Test duration = 30 min.

Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 30 min,
whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).

s1 = Smoke < 750 % minutes;

s2 =not s1.

Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge flame
attack.
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6 Flooring Radiant Panel Single Specimen Report

Ruepart produced wills the Fire Testitg Technulogy FRPS0A st v gy 1

Flooring Radiant Panel Single Specimen Report

Standard

Laboratory
peb Sponsor

Diate of test

CEN IS0 9239.1:2010

- TUY Rheinland Nederland B. V.
HEA=Rheintand-Superior manufacturing group 89212520

cMov. 09 2017 .

Specimen description
Test name #Prod 1

File name DAFRPFILESVTIIO012 CSY
Fest number in series 4

465 SkywalkerHD Nitrile FR. MT17-172114.03

C\FRPSOFT2 9A\CALIB\FLX 17010 CSV

Flux calibration file name

2137
(826

Thickness (mm)
Density (kg/mt)

Test duration
Substrate used?
Substrate
Fixing methad

26 minutes 18 seconds (1578 5)
Yes

Caleium silicate

Mone (loose laid)

Concitioned? “Yes
Conditioning temp. (°C) 23
Conditioning RH (%3) 50

Test Results

Time to ignition

Time to flameout

Extent of burning {mm)

Critical flux at extimguishment {kW/m?)
HF-10 (kW/m?)

HE-20 (kW/m*)

HF-30 (k'W/m?)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (%, min)

Potential classification
Smoke production classification

2 minutes 04 seconds {124 5)
26 minutes 17 seconds (1577 5)

180
C 904

== 0.0

64

Not calenlated (test duration < 30 minutes)

1]

180

Mot measured

3022

LT minutes 57 seconds (717 s)
234034

: AZ(M)YB(M)
: 5l

1 oag e 1 1] Jade o ~ w1 ) 71 i b
I'heese resulis relaie anly fn |!|\ hl:h.mm.r of the specimens of the prodisct under the particular condilions of the tesi- they are ol
iitgndead 10 by the sele exiterion for aseszing the podentinl fire hazard of the prrosduet i wse ’
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Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Pepart producsd witl the Fire Tesling Tocholugy FRFSol sofiwine

Smoke Graph

Time (min)

c# Prod |

Mest name
| : IY\FRPFILESAI 7110012 C5Y

File name

Rake Results

Position tmm)  Time (5) Flux (W/im™

Gl 41:-I 1.2 318K 510 16
110 L 1A T 167 00 R 1]
Ln:_! 13 L] Q0054 Gl 2 -_.
:.I .¢I. N 9.2 - i) 21
i : X2 T
310 . 71 ;rl:.:::: e
.";l'ml.' - L] EIQ‘UI : ;
410 53 ; '
_ LIE] 1.2
4 4.4 0 1.0

Commenis

Specimen extinguished naturally

Fheee resulis rebae o e befug
mignded to LS:L-II:I “ I||!]"_ !IE_'IH" -'."l:r|.|1.||:|u| af the specimens of the produet under the particular conditions of thee Dust
W S0le entenon lor asessing the potentiol fine hoeard of the prsfuc! i use .

100-,
} .:
80
:
:_"., anl
E |
E ]
(=
: | AP Wiy
5 il ™ A
E | L h“"._u:.
= L o
= L i
et N
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Qs (M) Position fmm) Tane €3 Flus (KWom™ Qb (Wi

they are not
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Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Hepart prodiosced with ihe Fe '|'\-"=-|';|'l;=; Tochmalegy FRIS0R sftwane e

i,

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
I'est name
File name
Test number in series

Flux calibration file name

Thickness {mm)
Density (kg/m”)

Test duration

E‘S IS0 9239-1-2010
TUV Rheinland Nederland BV

-FE¥-Rheinland Superior manufacturing group 89212529

Mow. 092017

- 465 SkywalkerHD Nitrile FR MT17-172114.03

# Cross 2

. DAFRPFILESVI7T110013.CSV
4

D CAFRPSOFT2.9A\CALIB\FLX 17010 CSV

13.7
B26

26 minwtes (1560 5)

Substrate used? Yes

Substrate fone

Fixing method Mone {loose laid)

Conditioned? Yes

Conditioning temp. (°C) 123

Conditioning RH (%) 50

Test Resulis

Time 0 ignition 2 minutes 03 seconds (123 )
Time 1o flameout 25 minutes 58 seconds (1558 5)
Extent of burning {mm) i70

Critical flux at extinguishment {k'W/m?) COTR

HF-10 (kW/m#) 10.63

HE-20 {kW/m?) 9.78

HE-30 (KW/m?) Not calculated (test duration < 30 minutes)
Flame spread at 10 minutes (mm) 1040

Flame spread at 20 minutes (mm) L7

Flame spread at 30 minutes (mm) Not measured

Peak light attenuation (%4 - 3386

Time to peak light attenuation : 1 minutes 46 seconds (706 s)
Total integrated smaoke (% min) c 28913

Potential classification

: AZNYB(MY

Smoke production classification b |

[T resnlts relote only to the bebaviour of e &

intnded o e the sob eriterion for ssessiag he potential fire hazard of the praduct m s

peinmieits af the product inder the partivaiar conditions of the test: they ane not
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Absatz

EN 13501-1:2007+ A1:2009

Messergebnisse - Bemerkungen | Bewertung

Clause

Anforderungen - Priifungen / Requirements - Tests

Measuring results - Remarks | Evaluation

Kepon proshiced with ihe Fane Testing ‘| ochmalugy FRISHA saflware

100 -
— Ao
=
g
= 60
5 .
&
2 40
[=) 1
T |
E I
5 20 ]
| 4
s h
= |

I'est name

i a j CERT A 1
Positon (mmd Time (5 Flus (YWim) b MU Position (mm)

& k]
il
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214
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A
A0
410
A

Comments

C# Cross 2

File name : DAFRPFILES\]71 10013 C8V

457
(154

1029

Iz
|15
Ly
e

H-'

opecimen extinguished natyrally

.J|||-"i-'|'."l'|||"-||-'|'I|t'llll|'. liv the bl alf] “the n M = Fe pm | =) |
e L E : Dehaviour of the specimens of the prodie ¢ riacula L4 i 4

) . - naeT i M| L Ly L ¢ TS K

intamled 1o be fhe sole arilerion for assess ing the poteniial i I weriicular conditions of the fest they nre pol

sSmaoke Graph

A
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i
T
15 20 25 30
Time {min}

Rake Results

5110
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11205

3100
S6)
Gl
[Rad]
Ti0
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el

hazznd of the produst in use

(%]

Frigs

Fere (5) Flos (kWA= Csh (M im )
- 36

B2 lad oL S — oy
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Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Regrort proschived with the Fire Testing T lmalugy FRPSall sufiware g 1

Flooring Radiant Panel Single Specimen Report

Standard EN 150 9239-1:2010
I._abnratmy TUV Rheinland Nederland B,V
Sponsor Superior manufacturing group 89212529

Date of test

Specimen description
Test name
File mame
Test number in series

Flux calibration file name

Thickness {mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Tesi Resulis

Time to igmtion
Time to flameout
Extent of burning {mm)

Critical flux at extinguishment (kW/m?)

HF-10 (kW/m?)
HF-20 (kW/m?)
HF-30 (kW/m?)

Nowv. 102017

2465 SkywalkerHD Mitale FR MT17-172114 03
- Prod 3

DAFRPFILESVITII0018. CSY

o4

FCAFRPSOFT2 9AMCALIBWFLX 17010 CSY

137
B26

23 minutes 44 seconds (1424 5)
Yes

CCalcium silicate
- Mone (loose laid)

Yes

. 23
250

2 minutes 03 seconds (123 5)
23 minutes 42 seconds (1422 5)
130
1026
1063
138
© Mot caleulated (test duration < 30 minutes)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes {mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (%a min)

Potential classification
Smoke production classification

oo

20
Mot measured

- 44,54
10 minutes 42 seconds (642 5)

31495

P AZ(BN)
; 5l

.I bese results relate only !u tha: hehavioun {u:'lh-.- specmmens of the product under the particular condsbons of the st ey sre not
tatended 1o he the wle eriterion for assessing the potential fise hazard of the preosduct i use.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Repant produced with the Fire Testing Uschaalugy FRESol soflwar 5
Smoke Graph
100-
| |
804
J I |
60 5
nuJ '

b | alt |!."' f
AL W
-i'-,'rllll’" I"J}’- " ‘H‘frt
Akt L}
A0 '.""'I{'l
\‘-“_um
- - .—-—-M-
10 15 20 " 25

Time {rmin)

o]
L= ]
E

Transmission/Attenuation (%)

=]
e

[
o -

C# Prod 3

DAFRPFILESUTI0018 CSV

Test name

File name

Rake Results

Possition (mmy  Time (=) Flue ik Wim®) Csh (MIm®) Position (mm) lime (3} Flux (kWi Osb (WM

il ETEh I.2 4115 3100 % 1.4
!.I:' H21 15 na5l7 S0 '4r|
lislt - 9.4 61 2 T 5
210 9.2 B0 2]
“l ?.\‘ T : 1.8
10 13 60 1.5
::'.L: 6.3 IO 1.3
i 5.1 LIEE 2
bl 4.4 Q00 T

Comments

Specimen extinguished naturally

I ficse: 1a H . s - qiTLh 3
nnfl.l !i.HII.J".i relate only 1 the: befaviour of the specimets of' the produsct wnder the parficular conditions of the test. They are nod
intendled by be the sole enterion for asseasing the potentzl e hazard of the product in use :
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Reparrt, prchaced witk the Fire [ ling '|'-'|:|1Ik>|vg-u FEFSoft soflwarne page |

Standard
Laboratory
Sponsor
Date of tesi

Specimen description
Test name
File name
‘Test number in series

Flux calibration file name

Thickness {mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH {%4)

Time to ignition
Time to Hameout
Extent of burning {mm)

HF-10 {(kW/m?)
HF-20 {(kW/m%)
HF-30 (kW/m?*)

Critical flux at extingwishment (kW/m?)

Flooring Radiant Panel Single Specimen Report

EN IS0 9239-1-2010
TUV Rheinland Nederland B,V

> Superior manufacturing group 89212520
“Mov. 102017

: 465 SkywalkerHD» Mitrile FR. MT17-172114 03

# Prod 4

DFRPFILESVI T110019.C8V

o4

CAFRPSOFT2 9AVWCALIBFLX17010.C8Y

137
B26

23 minutes 38 seconds (1418 5)
Yes
Calcium silicate

. None (loose laid)

Yes

023

50

2 minutes 05 seconds (125 5)
23 minutes 36 seconds (1416 5)
180
G 64
10,38
9 64
- Not calculated (test duration < 30 minutes)

Flame spread at 10 minutes (mm}
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (% min)

Potential classification
Smoke production classification

- 120

. 8 minutes 53 seconds (533 5)

: AZ(AYB(M)
: sl

These resulta nelabe only o the behavir of the fpesimens of the product under the particular eonditions of The fest: they are pol
inbeneded fe be the sole ererion for wswessing he polential fire heward of the prodiset m s,

180
Mot measured
51.21

43778
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Repart prodseed with the Fine |'~.-..|u|,-_:'I'cq.-l|n-||vﬂ-.- IFRPSadt sofiwar: ]
page 2

Smoke Graph
100
— 80 b N
.'6.'\-_?. _,-. Il.'.
| =
E "
E 60- - Tl Lot LR
= i s
£ i [y
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= 40 (PN i
§ ot i by
2 f bt
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uE-, 201 " J.l"l P‘Akllt
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= y il .,
) — - . =
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Time [min)
Test name - # Prod 4

File name

P DAFRPFILESVITI10019.08V

Rake Results

Comments

Specimen extinguished naturally.

infended 10 be tae sole eriterion G assessing the podential fire hazard of the

Position (mimy Tme (5) Flse (KWim?) kb (MYm®) Posion (mm) Time () Flus (KWem™ Oab (A iy

& ERX] 11,2 34947 510 16
110 536 A5 5625 S 1.0
lials 70 959 7686 nlo 25
210 92 - i) JHI
]anl - 82 . Tl I &
i T3 T I.5
%.{nj- (] L3N - | ~
Al - 53 - B0 1.2
46} 4 4 10 1.0y

Ihuse results velate only (o the behaviour of {he apecinens of the product under the particular conditions of the test: ey ans pot

JII'.IIJII\'_'l n s
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